Linda S. Adams
Agency Secretary

California Regional Water Quality Control Board

Central Coast Region

895 Aerovista Place, Suite 101
(805) 549-3147 » Fax (805) 543-0397
http:/iwww.waterboards.ca.gov/centralcoast

ORDER NO. R3-2006-0084
NPDES NO. CA00478994
WASTE DISCHARGER IDENTIFICATION NO. 3 42 010 7001

Arnold Schwarzenegger
Govemnor

The following Discharger is authorized to discharge in accordance with the conditions set
- forth in this Order:

Discharger

Montecito Sanitary District

Name of Facility

Montecito Sanitary District Wastewater Treatment Facility

Facility Address

1042 Monte Cristo Lane

Santa Barbara, CA 93108

Santa Barbara County

The U.S. Environmental Protection Agency (USEPA) and the Central Coast Regional Water

Quality Control Board have classified this discharge as a major discharge.

The Discharger is authorlzed to discharge from the following discharge points as set forth

below:
Dischar Effluent Discharge Point | Discharge Point . .
| ge Point | Description Latitude Longitude Receiving Water
Secondary _
001 Treated 34°24°48"N | 119°38'52'W | Pacific Ocean
Municipal
Effluent

The Central Coast Regional Water Quality Control Board
adopted this Order on:

December 1, 2006

This Order shall become effective on:

January 20, 2007 (or 50
days after adoption)

This Order shall expire on:

December 1, 2011, unless
administratively extended
by the Executive Officer

as application for issuance of new waste discharge
requirements no later than:

pursuant to 40 CFR
. 122.6(d)
The Discharger shall file a Report of Waste Discharge in
accordance with Title 23, California Code of Regulations, 180 days prior to the

Order expiration date

IT IS HEREBY ORDERED, that Order No. 01-116 is rescinded upon the c;szective date of this
Order except for enforcement purposes, and, in order to meet the provisions contained in
Division 7 of the California Water Code (commencmg with section 13000) and regulations

Order No. R3-2006-0084

Item No. 10 Attachment No. 1
. Dec. 1, 2006 Meeting 1
Montecito Sanitary District




adopted thereunder, and the provisions of the federal Clean Water Act (CWA), and regulations
and guidelines adopted thereunder, the Discharger shall comply with the requirements in this
Order. - ' : '

|, Roger W. Briggs, Executive Officer, do hereby certify the following is a full, true, and correct
copy of an Order adopted by the California Regional Water Quality Control Board, Central
Coast Region, on December 1, 20086.

Roger W. Briggs, Executive Officer

SANPDES\NPDES Facilifies\Santa Barbara Co\Montecito Sanitary DistrictProposed Order\Mont SD NPDES Permit 06-0084 {110606).doc

Order No. R3-2006-0084 o 2




MONTECITO SANITARY DISTRICT

MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO: R3-2006-0084

NPDES NO. CAD047899

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
REGION 3, CENTRAL COAST REGION ‘

ORDER NO. R3-2006-0084
NPDES NO. CA0047899

TABLE OF CONTENTS
. Facility INfOrmation ..........ocii e e e 4
O o 3T - O O USSR OR PP UOUR OO 4
. Discharge Prohibitions ............covviiiriiiiec e e e s enaan s 10
V. Effluent Limitations and Discharge Specifications...........ccocoeviiiiiiiiiiie e, 10
- A. Effluent Limitations — Discharge Point 001 .........ccccociiiiiiiiiiie e TN 10
V. Receiving Water LImMItations. ...t 18
A. Surface Water LImItations ...........ccooiiiiiic e et e 18
VI, ProviSions ......ccccoveiiiieeiieciiiieie e ccnvee e e e e sernteeneens e e eeereaeaereetae e raaeaeeeieerearas 22
A, Standard ProViSIONS .........ccccuiveeiiieiiic e st e e s e sane e e aanra s 22
B. Monitoring and Reporting Program Requirements .........cccovvevivinieecnine e 23
C. Special ProviSions ............iveueeieeiceceeecesese s s ettt rnenan e 23
1. REOPENET PrOVISIONS.......cveeeeeeieieee et et s e st e st e st et este et e st st saesen s easss st saesntenseneereone 18
2. Special Provisions for Municipal Facilities (POTWs Only).......cccoovieniiiciiiciee, 23
a. Biosolids ReqUIremMents .. ......cooicreeceee et 18
VII. Compliance Determination............co.oooiiiiceeeee e e e raaaraaes 25
Attachment A DefiNifiONS. ... .o e s essae e e e eareeas A-1
Attachment B Topographic Map ........cceeieiiiie et ee e e e B-1
Attachment C  FIow SChematiC........coooo e e v e s ea e C-1
Attachment D  Federal Standard ProviSions .......coccevvciiienvconinmienienen i rieceessscseeeseenvevseneas D-1
Attachment D-1 Central Coast Water Board Standard Provisions ...........ccccccevveeecveeeeceen. D-1-1
AttachmentE  Monitoring and Reporting Program (MRP) ..o, E-1
Attachment F Fact Sheef ... ee e F-1
Attachment G Self-Monitoring Report Cover/Transmittal Form ... e G-1

Order No. R3-2006-0084 3




MONTECITO SANITARY DISTRICT

MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R3-2006-0084

NPDES NO. CAD047899

I. FACILITY INFORMATION

The fallowing Discharger is authorized to discharge in accordance with the conditions set
forth in this Order:

Discharger Montecito Sanitary District

Name of Facility Montecito Sanitary District Wastewater Treatment Facility
1042 Monte Cristo Lane

Facility Address Santa Barbara, CA 93108

Santa Barbara County _
Dianne Gabriel, General Manager, (805) 969-4200

Facility Contact, Title,

and Phone
Mailing Address | 1042 Monte Cristo Lane, Santa Barbara, CA 93108
Type of Facility Publicly Owned Treatment Works (POTW)

Facility Design Flow 1.5 million gallons per day (MGD)

il. FINDINGS

The California Regional Water Quality Control Board, Central Coast Region (hereinafter
Central Coast Water Board), finds: ‘

A. Background. The Montecito Sanitary District (hereinafter Discharger) is currently
discharging under Order No. 01-116, National Pollutant Discharge Elimination System
(NPDES) Permit No. CA0047899. The Discharger submitted a Report of Waste
Discharge/Application and supplemental information dated June 2, 2006, and applied
for a NPDES permit renewal to discharge up to 1.5 MGD (average dry weather flow) of
secondary treated wastewater from the Montecito Sanitary District Wastewater
Treatment Facility (hereinafter Facility) to the Pacific Ocean:~Upon determining that the
Report of Waste Discharge/Application was incomplete, staff required the Discharger to
submit additional information. Staff deemed the application complete during 2 meeting
on July 21, 2006, and in writing on July 31, 2006. '

B. Facility Description. The Discharger owns and operates a wastewater collection,
treatment, and. disposal system to provide sewerage service to the community of
Montecito. The treatment system consists of comminution, aerated activated sludge
tanks, secondary clarification, chlorination, and dechlorination. waste activated sludge,
once used in the activated sludge tanks, is sent to a dissolved air flotation (DAF) tank
for thickening. The sludge is pumped from the DAF to an aerobic digester for further
decomposition. The sludge is then pumped from the aerobic digester to a dewatering
belt press. The dewatered biosolids are then stockpiled in a holding bin, which is then
hauled from the site by a composting company. Wastewater is discharged from
Discharge 001 (see table on cover page) to the Pacific Ocean, a water of the United

Order No. R3-2006-0084 4




MONTECITO SANITARY DISTRICT

MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R3-2006-0084

NPDES NO. CA0047899

States within the South Coast Hydrologic Unit. Attachment B provides a site Imap of the
area around the facility. Attachment C provides a flow schematic of the facility.

Wastewater is discharged to the Pacific Ocean through a 1,550-foot. outfall/diffuser
system. The outfall (Discharge Point 001) terminates in the Santa Barbara Channel /
Pacific Ocean (34°24'48" N. Latitude, 119° 38'52" W. Longitude) in approximately 35
feet of water. The hydraulic capacity of the outfall is 1.5 MGD. The minimum initial
dilution ratio of seawater to effluent is 89:1.

C. Legal Authorities. This Order is issued pursuant to section 402 of the Federal Clean
Water Act (CWA) implementing regulations adopted by the U.S. Environmental
Protection Agency (U.S. EPA) and Chapter 5.5, Division 7 of the California Water Code
(commencing with section 13370). It shall serve as a NPDES permit for point source
discharges from this facility to surface waters. This Order also serves as Waste
Discharge Requirements (WDRs) pursuant to Article 4, Chapter 4, Division 7 of the
Water Code (commencing with section 13260).

D. Background and Rationale for Requirements. The Central Coast Water Board

developed the requirements in this Order based on information submitted as part of the

- application, through monitoring and reporting programs, and through special studies.

- Attachments A through F, which contain background information and rationale for Order

requirements, are hereby incorporated into this Order and, thus, constitute part of the
Findings for this Order.

E. California Environmental Quality Act (CEQA). Under California Water Code section
13389, this action to adopt an NPDES permit is exempt from the provisions of the
CEQA, Public Resources Code sections 21000-21177. This action regulates an
existing facility and involves negligible or no expansion of use, and is also exempt from
the provisions of the CEQA in accordance with Section 15301, Title 14 of the California
Code of Regulations

F. Technology-based Effluent Limitations. Section 301(b) of the CWA and
implementing U.S. EPA permit regulations at Section 122.44, Title 40 of the Code of
Federal Regulations (40 CFR) require that permits include conditions meeting
applicable technology-based requirements at a minimum, and any more stringent
effluent limitations necessary to meet applicable water quality standards. The discharge
authorized by this Order must meet minimum federal technology-based requirements
based on Secondary Treatment Standards at Part 133, and Best Professional Judgment
(BPJ) in accordance with Part 125, section 125.3. A detailed discussion of the
technology-based effluent limitations development is included in the Fact Sheet
(Attachment F).

G. Water Quality-Based Effluent Limitations. Section 301(b) of the CWA and section
122.44(d) require that permits include limitations more stringent than applicable federal
technology-based requirements where necessary to achieve applicable water quality
standards.

Order No. R3-2006-0084 | | 5




MONTECITO SANITARY DISTRICT
MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NOC. R3-2006-0084
NPDES NO. CAD047899

Section 122.44(d){(1)(i) mandates that permits include effluent limitations for all
pollutants that are or may be discharged at levels that have the reasonable potential to
cause or contribute to an exceedance of a water quality standard, including numeric and
narrative objectives within a standard. Where reasonable potential has been
established for a pollutant, but there is no numeric criterion or objective for the pollutant,
water quality-based effluent limitations (WQBELs) must be established using: (1)
USEPA criteria guidance under CWA section 304(a), supplemented where necessary
by other relevant information; (2) an indicator parameter for the pollutant of concern; or
(3) a calculated numeric water quality criterion, such as a proposed state criterion or
policy interpreting the state’s narrative criterion, supplemented with other relevant
information, as provided in section 122.44(d)(1)(vi).

. Water Quality Control Plans. The Central Coast Water Board adopted a Water
Quality Control Plan for the Central Coast Region (hereinafter Basin Plan) in 1994 that
designates beneficial uses, establishes water quality objectives, and contains
implementation programs and policies to achieve those objectives for the Pacific Ocean.
In addition, State Water Resources Control Board (State Water Board) Resolution No.
88-63 requires that, with certain exceptions, the Central Coast Water Board assign the
municipal and domestic supply use to water bodies that do not have beneficial uses